Rezerves dalu saraksts
(5.970-883.0) Spare parts list CV 66/2

13.08.2015

www.kaercher.com

KARCHER

LV



DE

EN

FR

HINWEISE

Weitere Sprachen:

Diese Ersatztellliste ist in weiteren Sprachen erhaltlich. Sie erhalten diese unter im Bereich Service.

Die Schreibweise der Teilenummer, z.B. 75456380, entspricht der Teilenummer 7.545-638.0.

Mengenangaben:

Die Mengenangaben in der Ersatzteilliste entsprechen den in der Baugruppe verbauten Stlickzahlen der Bauteile.

Meterware:

Ersatzteile welche als Meterware geliefert werden sind auf Einbauldnge selbst zu kirzen. Die Stlickzahlen sind als Mindestbestellmenge =1m angegeben und missen je nach Bedarf
auf weitere volle Meterzahlen erhéht werden.

Versionen! Werknummern:

Sind Versionen oder Werknummern in der Ersatzteilliste angegeben, ist anhand dieser vor Bestellung zu prifen, welches Bauteil fur ihr Gerat verwendet werden muss.
Lackierte Teile:

Bei Bestellungen von lackierten Teilen welche in der Ersatzteilliste nicht in verschiedenen Farben ausgewiesen sind, ist zusétzlich die Farbnummer oder Farbe mit anzugeben.
Technische Anderungen:

Technische Anderungen sowie das Recht der ausschlieRlichen Auswertung unseres geistigen Eigentums behalten wir uns vor.

INSTRUCTIONS

Other languages:

This list of spare parts is also available in other languages. You can get this list from in the Service division.

The designation of the part number e.g. 75456380 is equal to 7.545-638.0.

Quantity details:

The quantity details in the spare parts list correspond to the number of pieces of the component installed in the assembly group.

Piece goods:

Spare parts that are sold as piece goods are to be cut to the desired length. The quantities have been indicated as minimum order quantity =1m and must be rounded off to the full
meter figure depending on your requirements.

Version/ Plant numbers:

If version or plant numbers are mentioned in the spare parts list, then use the same to check before ordering which spare part needs to be used for your appliance.
Painted parts:

While ordering painted parts that are not mentioned in the spare parts list in their colour variations, please mention the colour number or the colour you require.
Technical changes:

We reserve the right to make technical changes as well as the right to exclusive use of our intellectual property.

REMARQUES

Autres langues:

Cette liste de pieces de rechange est disponible en autres langues. Cela est disponible sous dans le menu Service.

La désignation du numéro de piece, par ex. 75456380, correspond au numéro de piéce 7.545-638.0.

Indications de quantité:

Les indications de quantité dans la liste de piéces de rechange corresponde aux nombres de pieces des composant utilisées dans la construction.

Matériel au métre:

Les pieces de rechange qui sont livrées au métre doivent étre raccourcies a longueur souhaitée par 'acheteur méme. Les nombres des piéces sont indiquées en quantité de
commande minimale = 1m et doivent étre augmentés selon le besoin a une chiffre de metre compléte.

Versions/ Numéros d’usine:

Lorsqu’il sont indiquées des versions ou des huméros d'usine dans la liste de pieces de rechange, vous devez vérifier que composant doit étre utilisé pour votre appareil.
Piéces laquées:

Pour commander des pieces laquées,o U les différentes couleurs ne sont pas indiquées dans la liste des piéces de rechange, vous devez indiquer en plus le numéro de la couleur ou
seulement |la couleur.

Modifications techniques:

Nous nous réservons la possibilité des modifications techniques ainsi le droit d'exploitation exclusive de notre proprieté intellectuelle.

Lapa 2




ES

PL

AVVERTENZE

Altre lingue:

Il presente elenco di parti di ricambio € disponibile sul nostro sito Web anche in altre lingue: sotto alla voce “Service”.

L’indicazione del codice pezzo, ad es. 75456380, corrisponde al codice pezzo 7.545-638.0

Indicazioni di quantita:

Le indicazioni di quantita riportate dallelenco “parti di ricambio” corrispondono al numero delle singole componenti contenute nella rispettiva unita.

Merce a metro:

Le parti di ricambio fornite come “merce a metro” devono venire in seguito accorciate alla lunghezza necessaria per il montaggio. La quantita unitaria & indicata come “quantita
minima di ordinazione = 1m” e deve all'occorrenza venire moltiplicata per il numero intero di metri necessari.

Versioni / Numeri di fabbricazione:

Quando I'elenco “parti di ricambio” riporta diverse versioni o numeri di fabbricazione, confrontare la versione o il numero di fabbricazione del ricambio desiderato con quellefi presenti
nell'elenco e indicarla/o al momento dell'ordinazione.

Parti di ricambio verniciate:

Nel caso di ricambi verniciati, se I'elenco parti di ricambio non ne riporta espressamente i diversi colori, al momento dell'ordinazione & necessario indicare anche il colore o il numero
del colore desiderato.

Modifiche tecniche:

Ci riserviamo il diritto di apportare modifiche tecniche cosi come il diritto di utilizzo esclusivo della nostra proprieta intellettuale.

INDICACIONES

Otros idiomas:

La lista de piezas de repuesto se puede adquirir en otros idiomas. La puede adquirir en en el area de servicios.
La notacién de los nimeros de las piezas, p.ej. 75456380 corresponde al numero de pieza 7.545-638.0.

Cantidades:

Las indicaciones de cantidades de la lista de piezas de repuesto corresponden al niimero de piezas montadas en el componente.

Mercancia por metros:

Las piezas de repuesto que se suministran por metros se pueden cortar al largo deseado. La unidad minima de pedido es de = 1 m y el numero de metros completos se puede
aumentar seglin necesidad.

Versiones/nimeros de fabrica:

Si se indica la version o nimero de fabrica en la lista de piezas de repuesto, se debe comprobar en ella la pieza a usar para su aparato antes de realizar el pedido.

Piezas lacadas:

Al realizar pedidos de piezas lacadas que no estén indicadas en los diferentes colores en la lista de piezas de repuesto, se debe indicar también la referencia del color o el color.
Modificaciones técnicas:

Reservados los derechos de realizar modificaciones técnicas y aprovechar nuestra propiedad intelectual.

WSKAZOWKI

Pozostate jezyki:

Ta lista czesci zamiennych jest dostepna w takze w innych jezykach. Moga ja Panstwo pobrac ze strony w dziale Serwis.

Sposéb zapisywania humeru czesci, np. 75456380, odpowiada numerowi czesci 7.545-638.0.

Dane ilosci:

Dane ilosci podane w liscie czesci zamiennych odpowiadajg liczbie sztuk podzespotéw tworzacych dany modut.

Towar sprzedawany na metry:

Czesci zamienne dostarczane jako towar sprzedawany na metry po zamontowaniu nalezy samodzielnie skréci¢ do potrzebnej dtugosci. Liczba sztuk podana jest jako minimalna ilos¢é
zamowienia =1m i w zaleznosci od potrzeb zwieksza sie ja o kolejne petne metry.

Wersje/ Numer zaktadu:

Jezeli w liscie czesci zamiennych podane sa wersje lub numery zakladu, przed zaméwieniem na ich podstawie nalezy sprawdzic¢, ktory podzespét stosuje sie w Panstwa urzadzeniu.
Czesci lakierowane:

W przypadku zaméwien czesci lakierowanych, ktdre w liscie czesci zamiennych nie podano w wielu kolorach, nalezy dodatkowo zaznaczyé nr koloru lub kolor.

Zmiany techniczne:

Zastrzegamy sobie prawo do zmian technicznych oraz wytacznego wykorzystywania naszej wiasnosci intelektualnej.

Lapa 3




RU

YKA3AHUA:

Apyrue Asbiku:

[aHHbIA CNMCOK 3anacHbIX YacTel Takke [OCTYNeH Ha Apyrux a3bikax. Bel HalkaeTe ero Ha caiTe www. kaercher.com B pasfene Service

MapknpoBKa Homepa geTanu, Hanpumep, 75456380, cooTeeTcTByeT HoMepy AeTanum 7.545-638.0.

YKkazaHue KonuvecTea:

KonuyecTeeHHEIe AaHHbLIE B CUCKE 3anacHLEIX YacTel COOTBETCTBYIOT YMCIY KOMMNOHEHTOB, BXOASALLUX B COCTaB Y3MoB.

ToBap, NnpogaBaeMblil Ha MeTpbl:

3anacHble YyacTu, NPoJAKLLMECH HA METPLI, HEOBXOAMMO 0BpesaTh A0 HYXHOR ANMWHLL. YWUCro U3Jenui yKasaHo B BUAE MUHUMANBHOTO o beMa 3akasa = 1M W WX KONUMYEecTBO
MOXHO OKPYITUTE f0 TpebyeMmoro no mepe HeobXoAUMOCT .

BapuaHTel ucnonHeHUA/3aBOACKUE HOMEpa:

Ecnun BapuaHThl UCNOMHEHWA UMK 3aBOACKME HOMEpPa yKa3aHbl B CIUCKE 3anacHbIX YacTel, TO Nepef 3akas’oM HeobXofMMOo NPOBEPUTh, Kakas AeTarnb NoAXoAuT AnsS Ballero
yCTpoiicTea.

JNaknpoBaHHbIe geTanu:

[py 3aKkaze NakMpoBaHHbLIX JETaNeld, BAPUAHTLI PACLBETKW KOTOPLIX HE YKAa3aHbI B CMIMCKE 3AMACHLIX YacTer, HeoBX0AMMO JOMNOMHUTENBHO YKa3aTk HOMEP LBETA UMK HeoBXOAMMEIRA
ANA Bac LBeT.

TexHUYecKUe NSMeHeHUA:

Mbl ocTaBnaemM 3a cobol NpaeBo Ha TEXHUYECKUE U3MEHEHUS, a TAKKE NPABO HA UCKMIOUNTENBHOE NCMONBb3OBAHWE HALLEeR MHTEeNNekTyanbHOR coBCTBEHHOCTY.

Lapa 4




Satura raditajs

Spare parts list CV 66/2 (5.970-883.0)
10 Individual parts
11 Housing

12 Frame

14 Cover
2 VT g 0T
30 Control system
40 Power brush
41 Suctlon bar ....................................................................................................................................................................................................................................................................................

42 Brushes transmission
50 Suction set

Lapa 5



Spare parts list CV 66/2 (5.970-883.0)

Poz. Nosaukums Daudzums Pardos. vieniba
10 Individual parts 1.000 ST
20  Turbine 1.000 ST
30 Control system 1.000 ST
40 Power brush 1.000 ST
50  Suction set 1.000 ST

Lapa 6



10 Individual parts

Nosaukums Daudzums Pardos. vieniba
11 Housing 1.000 ST
12 Frame 1.000 ST
13 Handhold 1.000 ST
14 Cover 1.000 ST

Lapa 7



ousin




11 Housing

Rez.dalas/nodil.pakl.dalas Poz.

Materiala Nr.

Nosaukums

Daudzums Pardos. vieniba

1 8.622-223.0 NET, CARGO, MOLDED 1.000 ST
X 2 8.629-243.0 CLIP, TREE, FASTENER 11.000 ST
3 8.629-759.0 SCREW, M8-1.25 X 25 FLHCS GR10.9 BLKOX 6.000 ST
4 8.621-894.0 HINGE, BODY 2.000 ST
5 8.629-124.0 RAIL, GLIDE, EXTRUDED 1.000 ST
6 8.621-590.0 BRKT, BODY/HINGE MOUNT 1.000 ST
7 8.613-728.0 WASHER, M8 FLT STL DIN125A ZNPLT 4.000 ST
8 8.613-731.0 WASHER, M8 SPL 2.000 ST
9 8.627-486.0 SCREW, M8 X 20 HHMS 2.000 ST
10 8.633-557.0 BODY, NUWAV, TRIM, BSLT GRY 1.000 ST
10 8.629-997.0 BODY, NUWAYV, TRIMMED, YLW 1.000 ST
11 8.629-594.0 BRACKET, CLIP, ROTOMOLD 2.000 ST
12 8.622-368.0 SCREW, M5-.8 X 10 PNHMS BLKOX 2.000 ST
13 8.636-951.0 SCREW, KA50 X 13 PTOVHS STL ZNPLT 2.000 ST
14 8.630-387.0 SCREW, M8-1.25 X 20 BTNHCS GR8.8 BLKOX 2.000 ST

Lapa 9



12 Frame

Lapa 10



12 Frame

Rez.dalas/nodil.pakl.dalas Poz. Materiala Nr. Nosaukums Daudzums Pardos. vieniba
1 8.627-486.0 SCREW, M8 X 20 HHMS 10.000 ST
2 8.613-731.0 WASHER, M8 SPL 18.000 ST
3 8.613-728.0 WASHER, M8 FLT STL DIN125A ZNPLT 22.000 ST
4 8.629-566.0 WELDMENT, HANDLE BRACE 1.000 ST
5 8.629-578.0 SCREW, M8-1.25 X 40 HHCS GR8.8 ZNPLT 2.000 ST
X-X 6 8.622-605.0 WHEEL, 9.75" X 1.5" 2.000 ST
7 8.622-573.0 WASHER, M6 X 20.5 X 1.6 STL ZNPLT 2.000 ST
8 8.617-331.0 WASHER, M6 SPL SS DIN127B 2.000 ST
9 8.629-343.0 SCREW, M6-1 X 15 HHCS GR10.9 BLKOX 2.000 ST
X 10 8.630-007.0 HUBCAP, 9.75" WHEEL, BLACK 2.000 ST
11 8.629-344.0 SCREW, M8-1.25 X 25 HHCS GR8.8 ZNPLT 4.000 ST
X-X 12 8.622-884.0 BUSHING, .314 X .502 X .5 FLG 6.000 ST
13 8.621-589.0 BRKT, SPRING ADJUST 2.000 ST
14 8.601-072.0 WASHER, M10 FNDR STL ZNPLT 2.000 ST
X-X 15 8.625-940.0 WASHER, .51 THR 8.000 ST
16 8.622-469.0 SPRING, .7180D X 3.41L X .091W 2.000 ST
17 8.622-381.0 SCR, ADJUSTMENT DECK SPRING 2.000 ST
18 8.619-661.0 NUT, M8X1.25 HEX NYLOCK 6.000 ST
19 8.621-602.0 BRKT, DECK LINKAGE, LEFT 1.000 ST
20 8.621-843.0 GUARD, BELT BRUSH DRIVE 1.000 ST
X-X 21 8.617-298.0 SCREW, KA50 X 10 OVHCS STL WN1412 ZNPLT 2.000 ST
X-X 22 8.634-345.0  SWIVEL CASTER, 3.7" 2.000 ST
23 8.621-601.0 BRKT, DECK LINKAGE, RIGHT 1.000 ST
24 8.600-570.0 NUT, 10-32 HEXSTRW LK STL ZNPLT 1.000 ST
26 8.622-597.0 WELDMENT, HANDLE BRKT, RIGHT 1.000 ST

Lapa 11



12 Frame

Rez.dalas/nodil.pakl.dalas Poz. Materiala Nr. Nosaukums Daudzums Pardos. vieniba
27 8.622-598.0 WELDMENT, HANDLE BRKT, LEFT 1.000 ST
28 8.601-064.0 Washer #10 LOCK EXT STAR SS 1.000 ST

X 29 8.627-753.0 scr 8.000 ST

Lapa 12



13 Handhold

Lapa 13



13 Handhold

Rez.dalas/nodil.pakl.dalas Poz.

Materiala Nr.

Nosaukums

Daudzums Pardos. vieniba

1 8.621-897.0 HOOK, CORD, CONSOLE 1.000 ST
2 8.630-024.0 CONSOLE, NUWAYV, TRIM, BLK 1.000 ST
3 8.621-860.0 HANDLE, MAIN, MOLDED GRIP 1.000 ST
4 8.629-340.0 SCREW, M5-.8 X 12 SCHCS GR10.9 ZNPLT 4.000 ST
5 8.621-563.0 BRACKET, LEVER, CONSOLE 1.000 ST
6 8.622-454.0 SPACER, 8.5 ID X 45L 4.000 ST
7 8.621-819.0 GASKET, CONSOLE, TUBE 2.000 ST
8 8.621-872.0 Retaining bracket left 1.000 ST
9 8.621-895.0 HOOK, LOWER, CORD 2.000 ST
10 8.629-341.0 SCREW, M8-1.25 X 15 BTNHCS GR8.8 BLKOX 4.000 ST
11 8.621-646.0 BUSHING, AXLE, LEVER 2.000 ST
12 8.622-586.0 WASHER, LEVER, CAM HANDLE 1.000 ST
X-X 13 8.600-865.0 PIN, COTTER RING 1/4 X .041 X .844 1.000 ST
14 8.633-559.0 COVER, HANDLE HUB, LEFT YLW 1.000 ST
X-X 15 8.617-302.0 SCREW, M5 X 10 PNHMS SS ISO7045 5.000 ST
16 8.622-177.0 LEVER, CAM HANDLE 1.000 ST
17 8.629-291.0 PIN, COTTER M6 1.000 ST
18 8.622-418.0 AXLE, PIVOT, HANDLE 1.000 ST
19 8.629-466.0 NUT, M14X2 NYLOCK ISO7040 1.000 ST
20 8.621-656.0 CAP, END, HANDLE, RIGHT 1.000 ST
21 8.621-870.0 HANDLE, EXTRUSION, RIGHT 1.000 ST
22 8.629-337.0  SCREW, M8-1.25 X 70 HHCS GR10.9 ZNPLT 4.000 ST
23 8.629-339.0  SCREW, M5-.8 X 15 SCHCS GR10.9 BLKOX 4.000 ST
24 8.622-599.0 WELDMENT, MNTG PLATE, HANDLE 2.000 ST
X 25 8.622-450.0 SPACER, HANDLE EXTRUSION 4.000 ST

Lapa 14



13 Handhold

Rez.dalas/nodil.pakl.dalas Poz. Materiala Nr. Nosaukums Daudzums Pardos. vieniba

X-X 26 8.619-845.0 CLAMP, 5/16 dia NYLON 1.000 ST

Lapa 15



14 Cover

Lapa 16



14 Cover

Rez.dalas/nodil.pakl.dalas Poz.

Materiala Nr.

Nosaukums

Daudzums Pardos. vieniba

1 8.621-747.0 COVER, ACCESSORY PORT 1.000 ST
1 8.633-562.0 COVER, ACCESSORY PORT, YLW 1.000 ST
2 8.621-830.0 GASKET, ACCESSORY PORT COVER 1.000 ST
X-X 3 8.617-333.0 WASHER, M5 SS ISO7093 5.000 ST
4 8.629-336.0 SCREW, M5-.8 X 12 HHCS GR8.8 ZNPLT 1.000 ST
5 8.629-339.0 SCREW, M5-.8 X 15 SCHCS GR10.9 BLKOX 2.000 ST
X-X 6 8.617-335.0 WASHER, M5 FLT SS ISO7089 2.000 ST
X-X 7 8.600-865.0 PIN, COTTER RING 1/4 X .041 X .844 6.000 ST
8 8.622-262.0 PIN, M5 X 85 1.000 ST
9 8.621-603.0 BRKT, ACCESSORY PORT HINGE 1.000 ST
10 8.622-508.0 SWITCH, 125VAC SP NC ROLLER 1.000 ST
11 8.617-311.0 SCREW, M3 X 16 BTNHSCHCS SS 1ISO7680 2.000 ST
12 8.629-999.0 LID, NUWAV, TRIMMED, BLK 1.000 ST
13 8.621-820.0 GASKET, FITTING ACCESSORY PORT 1.000 ST
14 8.621-788.0 FITTING, ACCESSORY PORT 1.000 ST
16 8.629-595.0 NUT, HEX, M3, PLT 1.000 ST
17 8.627-434.0 SCREW, M6 X 16 PHMS SS 6.000 ST
18 8.621-506.0 BAFFLE, AIR INTAKE 1.000 ST
19 8.623-808.0 GASKET,1 W X 5/8 FOAM, M 2.000 ST
20 8.623-807.0 GASKET, 1 W X 5/8 THK FOAM,F 2.000 ST
21 8.622-264.0 PIN, M6 X 60 SS 2.000 ST
X-X 22 8.622-378.0 SCREW, M4-.7 X 8 SCHSET CP DIN916 2.000 ST
23 8.629-342.0 SCREW, M8-1.25 X 20 FLHCS GR10.9 BLKOX 4.000 ST
X 24 8.621-893.0 HINGE, LID 2.000 ST
25 8.622-263.0 PIN, M6 X 95 2.000 ST

Lapa 17



14 Cover

Rez.dalas/nodil.pakl.dalas Poz. Materiala Nr. Nosaukums Daudzums Pardos. vieniba
27 8.622-477.0 SPRING, TORSION 1.000 ST
28 8.622-296.0 PLATE, ACCESSORY PORT 1.000 ST
29 8.601-453.0 SCREW, KA50 X 16 OVHCS STL WN1412 ZNPLT 4.000 ST
30 8.621-675.0 CLAMP, WORM GEAR 40 - 64MM 1.000 ST
X-X 31 8.621-912.0 HOSE, 2.0 ID X 15.75L, 3.5:1 1.000 ST
X-X 32 8.621-509.0 BAG, PAPER WIDE AREA VAC 1.000 ZST
33 8.631-192.0 SNAP RING, 50MM ID, BLACK 1.000 ST

Lapa 18



20 Turbine

Lapa 19



20 Turbine

Rez.dalas/nodil.pakl.dalas Poz.

Materiala Nr.

Nosaukums

Daudzums Pardos. vieniba Daz. informacija

1 8.634-955.0 MOTOR, VAC, 220-240 50HZ, 600W 1.000 ST *CN
X-X 1 8.622-552.0 VAC MOTOR, 230V 5.7 1ST TF 2.000 ST *EU / *GB
X 2 8.621-831.0 GASKET, 5.500D X 3.85ID X .06 2.000 ST
3 8.622-307.0 PLATE, MOUNT, VAC MOTOR 1.000 ST
4 8.629-343.0 SCREW, M6-1 X 15 HHCS GR10.9 BLKOX 10.000 ST
5 8.617-331.0 WASHER, M6 SPL SS DIN127B 10.000 ST
6 8.627-907.0 WASHER, M6 FLT STL DIN125 ZNPLT 4.000 ST
7 8.629-045.0 TUBE, EXHAUST, VAC CHAMBER 1.000 ST
8 8.629-012.0 BOX, ENCLOSURE, VAC MOTOR 1.000 ST
X 9 8.621-785.0 FILTER, VAC CHAMBER 1.000 ST
10 8.622-396.0 SCREEN, VAC CHAMBER 1.000 ST
11 8.623-476.0 COVER, ACCESSORY PORT 1.000 ST
12 8.629-339.0 SCREW, M5-.8 X 15 SCHCS GR10.9 BLKOX 2.000 ST
X-X 13 8.600-378.0 GASKET, ACCESSORY PORT 1.000 ST
14 8.634-351.0 SWITCH, VACUUM, 250VAC, 15" H20 1.000 ST
14 8.625-716.0 SWITCH VACUUM 15" H20 NC/NO 1.000 ST
15 8.613-735.0 WASHER, 1/8 BRS 1.000 ST
X-X 16 8.617-333.0 WASHER, M5 SS ISO7093 2.000 ST
X 17 8.602-475.0 NUT, M5X.8 HEX NYLOCK SS DIN985 2.000 ST
18 8.627-738.0 SCREW, M4.8 X 16 PHTF 8.000 ST
19 8.622-573.0 WASHER, M6 X 20.5 X 1.6 STL ZNPLT 6.000 ST
20 8.601-072.0 WASHER, M10 FNDR STL ZNPLT 1.000 ST
21 8.628-845.0 SCREW, M4.8 X 10 PHTF TYPEB 2.000 ST

Lapa 20



30 Control system

Lapa 21



30 Control system

Rez.dalas/nodil.pakl.dalas Poz.

Materiala Nr.

Nosaukums

Daudzums Pardos. vieniba Daz. informacija

X 1 8.617-264.0 NUT, M8X1.25 NYLOCK SS 1.000 ST
2 8.617-330.0 WASHER, M8 FLT SS ISO7098 1.000 ST
3 8.622-473.0 SPRING, COMP, 12MM OD X 12.7MM 1.000 ST
4 8.621-541.0 BOOT, CIRCUIT BREAKER MP/MB 3.000 ST
X-X 5 8.634-866.0 SWITCH, 2 POSN, BRUSH 1.000 ST
6 8.622-596.0 WELDMENT, ELECTRICAL PANEL 1.000 ST
7 8.600-570.0 NUT, 10-32 HEXSTRW LK STL ZNPLT 22.000 ST
9 8.633-561.0 HOOK, UPPER, CORD YLW 1.000 ST
10 8.622-383.0 SCREW, M8-1.25 X 40 SCHCS SS 1S04762 1.000 ST
X 11 8.621-718.0 CORD ASM, UK 1.5MM X 75 BLK 1.000 ST *GB
X-X 11 8.621-716.0 CORD ASM, EURO 1.5MM X 75 BLK 1.000 ST *EU
11 CORD ASM, AUST 1.5MM X 75 BLK 1.000 ST *AU
11 8.634-958.0 CORD ASM, 14X3, CCCX75' 1.000 ST *CN
X-X 12 8.621-571.0 BREAKER, 5A VDE CIRCUIT 3.000 ST
13 8.621-829.0 GASKET, CONSOLE, HANDLE 4.000 ST
14 8.627-682.0 SCREW, 10-32 X .5 PHTRHMS 3.000 ST
15 6.643-145.0 Label earthing 1.000 ST
16 8.601-064.0 Washer #10 LOCK EXT STAR SS 1.000 ST
17 8.629-181.0 FILTER, EMI MAIN LCR F18158B 2.000 ST
18 8.635-028.0 LABEL, CTRL PNL, CV 66/2 -CN 1.000 ST

Lapa 22



40 Power brush

Poz. Nosaukums Daudzums Pardos. vieniba
41 Suction bar 1.000 ST
42 Brushes transmission 1.000 ST

Lapa 23



41 Suction bar

Lapa 24



41 Suction bar

Rez.dalas/nodil.pakl.dalas Poz. Materiala Nr. Nosaukums Daudzums Pardos. vieniba
1 8.629-339.0  SCREW, M5-.8 X 15 SCHCS GR10.9 BLKOX 8.000 ST
2 8.613-728.0 WASHER, M8 FLT STL DIN125A ZNPLT 8.000 ST
X-X 3 8.617-335.0 WASHER, M5 FLT SS I1ISO7089 5.000 ST
4 8.629-011.0 NOZZLE, VACUUM, DECK 1.000 ST
5 8.621-814.0 GASKET, VAC NOZZLE 2.000 ST
X-X 6 8.627-083.0 NUT, 5/16-18 HEX NYLOCK SS 5.000 ST
X-X 7 8.601-067.0 WASHER, 5/16 FLT SS 5.000 ST
8 8.629-246.0 WELDMENT, DECK LEVELING BRKT 2.000 ST
10 8.601-072.0 WASHER, M10 FNDR STL ZNPLT 4.000 ST
11 8.629-596.0 SCREW, M10-1.5 X 20 HHMS GR8.8 ZNPLT 4.000 ST
12 8.629-338.0 SCREW, 5/16-18 X .75 CARR 4.000 ST
X 13 8.601-278.0 PULLEY ASM, 5MM HTD 22T 1.000 ST
X-X 14 8.627-713.0 SCREW, 5/16-18 X 1 CARR SS 1.000 ST
15 8.629-340.0 SCREW, M5-.8 X 12 SCHCS GR10.9 ZNPLT 10.000 ST
X-X 16 8.629-320.0 ASSEMBLY, JACK SHAFT, NUWAV 1.000 ST
17 8.621-523.0 BEARING, BRONZE FLANGED 1.000 ST
X-X 18 8.622-352.0 RING, 28MM INT SNAP PHOSPHATE 3.000 ST
19 8.621-553.0 BRACKET, BELT TENSIONER 1.000 ST
X-X 20 8.627-913.0 WASHER, 5/16 SPLT STL ZNPLT 1.000 ST
X-X 21 8.621-531.0 BELT, TIMING, 5MM X 15MM X 575 1.000 ST
X 22 8.622-331.0 PULLEY, 5MM HTD, 18T, 12.7ID 1.000 ST
X-X 23 8.622-349.0 RING, 10MM EXT SNAP, DIN 471 2.000 ST
24 8.622-289.0 PLATE, BRUSH DRIVE COVER 1.000 ST
25 8.617-297.0 SCREW, M5 X 12 PHFLHMS SS ISO7046 4.000 ST
26 8.622-332.0 PULLEY, 32T, 5MM HTD 2.000 ST

Lapa 25



41 Suction bar

Rez.dalas/nodil.pakl.dalas . Materiala Nr. Nosaukums Daudzums Pardos. vieniba
X-X 27 8.622-378.0 SCREW, M4-.7 X 8 SCHSET CP DIN916 10.000 ST
X-X 28 8.601-279.0 SHAFT ASM, BRUSH DRIVE 2.000 ST
29 8.621-940.0 HOUSING, BRUSH DRIVE 1.000 ST
X-X 30 8.621-612.0 BRUSH, 25.5 X 4.0 OD, FRONT 1.000 ST
X-X 31 8.621-611.0 BRUSH, 25.5 X 4.0 OD, REAR 1.000 ST
32 8.621-675.0 CLAMP, WORM GEAR 40 - 64MM 1.000 ST
X 33 8.629-114.0 PULLEY, MICRO-V, 1.125 OD 1.000 ST
34 8.621-781.0 EXTRUSION, DUAL BRUSH DECK 1.000 ST
35 8.621-941.0 HOUSING, BRUSH RELEASE CLIP 1.000 ST
X-X 36 8.629-323.0 SHAFT ASSY, BRUSH END CAP 2.000 ST
X-X 37 8.617-298.0 SCREW, KA50 X 10 OVHCS STL WN1412 ZNPLT 2.000 ST
X-X 38 8.622-463.0 SPRING, BRUSH CLIP 2.000 ST
39 8.629-597.0 WASHER, M10 INTLK 4.000 ST
X-X 40 8.617-333.0 WASHER, M5 SS ISO7093 8.000 ST
X-X 41 8.622-417.0 SHAFT, 6.2MM BRUSH DRIVE 2.000 ST

Lapa 26



42 Brushes transmission

Lapa 27



42 Brushes transmission

Rez.dalas/nodil.pakl.dalas Poz.

Materiala Nr.

Nosaukums

Daudzums Pardos. vieniba Daz. informacija

1 8.621-675.0 CLAMP, WORM GEAR 40 - 64MM 2.000 ST
2 8.629-338.0 SCREW, 5/16-18 X .75 CARR 4.000 ST
X-X 3 8.622-215.0 MOTOR, 230V .5HP INDUCTION 1.000 ST *EU / *GB
3 8.634-956.0 MOTOR, INC, 220-240 50HZ, .5KW 1.000 ST *CN
4 8.601-258.0 BRACKET, CAPACITOR, MOTOR MNT 1.000 ST
X-X 5 8.601-063.0 WASHER, 1/4 SS 7.000 ST
6 8.617-334.0 WASHER, 1/4 SPL SS 7.000 ST
7 8.629-327.0 SCREW, 1/4-20 X .625 HHCS GR8.8 ZNPLT 7.000 ST
X-X 8 8.622-378.0 SCREW, M4-.7 X 8 SCHSET CP DIN916 2.000 ST
9 8.629-115.0 PULLEY, MICRO-V, 1.80 OD 1.000 ST
X-X 10 8.629-138.0 BELT, 290J6, MICRO-V 1.000 ST
X-X 11 8.627-083.0 NUT, 5/16-18 HEX NYLOCK SS 4.000 ST
X-X 12 8.601-067.0 WASHER, 5/16 FLT SS 4.000 ST
13 8.621-555.0 BRACKET, MOTOR MOUNT 2.000 ST
14 8.622-290.0 PLATE, MOTOR BASE 1.000 ST
15 8.613-728.0 WASHER, M8 FLT STL DIN125A ZNPLT 4.000 ST
16 8.613-731.0 WASHER, M8 SPL 4.000 ST
17 8.627-486.0 SCREW, M8 X 20 HHMS 4.000 ST
X 18 8.633-287.0 RUN CAPACITOR 6 UF 1.000 ST
X 19 8.633-288.0 START CAPACITOR 50 UF 1.000 ST

Lapa 28



50 Suction set

Lapa 29



50 Suction set

Rez.dalas/nodil.pakl.dalas Poz. Materiala Nr. Nosaukums Daudzums Pardos. vieniba

X-X 1 8.630-501.0 ACCESSORY TOOL, NUWAYV, KIT 1.000 ST

Lapa 30


http://www.tcpdf.org

	Satura rādītājs
	Spare parts list CV 66/2 (5.970-883.0)
	10 Individual parts
	11 Housing
	12 Frame
	13 Handhold
	14 Cover

	20 Turbine
	30 Control system
	40 Power brush
	41 Suction bar
	42 Brushes transmission

	50 Suction set


